The Etiology and Pathogenesis of Tooth Wear

PART 1

by Effrat Habsha, DDS

istorically, the most common reason for tooth loss and dental hard tissue loss has been dental caries. Since the introduction of fluoride, the prevalence, incidence and severity of caries has declined and the dental life expectancy has increased. One of the most common problems associated with this prolonged dental life expectancy is tooth wear. Tooth wear is an irreversible, non carious, destructive process, which results in a functional loss of dental hard tissue. It can manifest as abrasion, attrition, abfraction and erosion.¹ This article will describe the etiology of pathogenesis of tooth wear.

ETIOLOGY

Tooth wear can manifest as abrasion, attrition, abfraction and erosion. The distinct definitions of the patterns of dental wear tend to reinforce the traditional view that these processes occur independently. However, a combination of etiologies probably reflects the true clinical situation.² Identification of the etiology of tooth wear is essential for its successful management.

ABRASION

The term abrasion is derived from the Latin verb abradere (to scrape off).¹ It describes the pathological wearing away of dental hard tissue through abnormal mechanical processes involving foreign objects or substances repeatedly introduced in the mouth. Abrasion patterns can be diffuse or localized, depending on the etiology. Extensive oral hygiene has been incriminated as a main etiologic factor in dental abrasion. Both patient and material factors influence the prevalence of abrasion. Patient factors include brushing technique, frequency of brushing, time and force applied while brushing. Material factors refer to type of material, stiffness of toothbrush bristles, abrasiveness, pH and



FIGURE 1 Dental abrasion due to horizontal brushing technique

amount of dentifrice used.3 The most commonly cited effect of abrasion is the V-shaped defect, which usually is ascribed to the use of an intensive horizontal brushing technique (Figure 1). Cervical areas are susceptible to toothbrush abrasion, particularly cuspids and first premolars, where thin buccal plates, gingival recession and exposed root surfaces predispose cervical notching. Habits involving other intraoral objects (e.g., pipe smoking, toothpick use, threadbiting) can cause defects on the incisal and occlusal surfaces.4 Dietary abrasion is not very prominent in modern days, as the typical western diet tends to be very soft, as opposed to primitive man's diet which was more abrasive, and thus contributed greatly to tooth wear.

ABFRACTION

The term abfraction, derived from the Latin verb frangere (to break), describes a wedge shaped defect at the cementoenamel junction of a tooth.⁵ These lesions are sometimes located subgingivally, beyond the influence of toothbrush abrasion and are hypothesized to be the result of eccentrically applied occlusal forces leading to tooth flexure, rather than to be the result of abrasion alone. According to the tooth flexure theory, masticatory or parafunctional forces in areas of hyper or malocclusion expose one or several teeth to strong tensile, compressive or shearing stress. These forces are focused at the CEJ where they provoke microfractures in enamel and dentine. The microfractures are thought to slowly propagate perpendicular to the long axis of the stressed teeth until enamel and dentine break away resulting in wedge shaped defects with sharp rims. The scientific basis of the tooth flexure theory has not yet sufficiently been explored and it is often difficult to differentiate between abrasion and abfraction lesions.¹

ATTRITION

Attrition is the term used to describe the physiological wearing

The term *abfraction*, derived from the Latin verb frangere (to break), describes a wedge shaped defect at the cementoenamel junction of a tooth.

away of dental hard tissue as a result of tooth to tooth contact with no foreign substance intervening. It is derived from the Latin verb atterere, which is defined as the action of rubbing against something.¹ Such contact occurs with tooth grinding, such as with parafunction, mastication, swallowing and speech. A typical presentation of attrition is the presence of extensively demarcated facets which usually match the opposing arch facets in excursive contact positions (Fig-

Table 1 Sources of extrinsic acids			
Environmental	Diet	Medicaments	
atmospheric sulfuric acids	citrus fruit juices	vitamin C	
HCL in gas-chlorinated swimming pools	acidic carbonated beverages	aspirin	
	acidic uncarbonated beverages	acidic oral hygiene products	
	wines	acidic saliva substitutes	
	citrus fruits		



FIGURE 2 Attrition due to parafunction. Note matching wear facets.





FIGURE 3 Sixty year-old male with advanced tooth wear; A deep vertical overbite.



FIGURE 3 B wear at palatal of maxillary anteriors.



FIGURE 3 C wear of mandibular incisors.

ure 2). Attrition occurs almost entirely on occlusal and incisal surfaces, although it may also affect the buccal and palatal surfaces of the maxillary and mandibular anterior teeth in deep vertical overlap relationships⁶ (Figures 3A, B, C).

EROSION

The term erosion describes the process of gradual destruction of the surface of something, usually by electrolytic or chemical processes. It is derived from the Latin verb eroder (to corrode).¹ Dental erosion is the result of a pathologic, chronic, painless loss of dental hard tissue chemically etched away from the tooth surface by acid and/or chelation without bacterial involvement.7 The acids responsible for erosion are not products of the intraoral flora; they stem from extrinsic or intrinsic sources.

Extrinsic sources of acid:

Extrinsic acids may stem from environmental sources, diet and medication (Table 1).8 Dental erosion has been reported in battery factory workers exposed to atmospheric sulfuric acids.⁹ There have also been reports of competitive swimmers suffering dental erosion from swimming in gas-chlorinated pools. Large swimming pools generally use gas chlorination, which results in the formation of hydrochloric acid that requires neutralization and buffering to maintain the recommended pH range of 7.2-8.0. Therefore, inadequate monitoring of pool pH has been associated with dental erosion.¹⁰ Though extrinsic environmental sources of acids exist, improved industrial safety regulations have gradually diminished the extent of environmental dental health hazards.8

The role of diet in the etiology of erosion has received the most attention.¹¹ Certain products, especially citrus fruits, exhibit a low pH, and when consumed frequently and excessively, may lead to dental erosion. It appears that dietary substances with a pH above 4.5 have a low potential to



cause dental erosion. However, foods and beverages containing acids with calcium chelating properties, such as citrate, may cause tooth damage at higher pH levels. Several reports have associated medicaments and oral health products (rinses) with erosion.12,13,14,15 Many such products exhibit a low pH and may be erosive when used frequently. In most cases, the risk associated with a product could be reduced by either product modification (such as encapsulation of acidic medicaments), or altering consumption habits. Special attention should be given to saliva substitutes aimed at patients with reduced salivary secretion or xerostomia. These substitutes often have a low pH and may be detrimental to patients whose lack of saliva leads to prolonged clearance times. Factors to be considered with exposure to extrinsic sources of acid include: the duration of contact with the teeth (which is influenced by swallowing habits, motions of the lips and cheeks, saliva), frequency of ingestion, amount ingested, buffering capacity of saliva, the chemical and physical properties of enamel.8

Intrinsic sources of acid:

Dental erosion due to intrinsic factors is caused by gastric acid reaching the oral cavity and the teeth as a result of vomiting, persistent gastroesophageal reflux, regurgitation or rumination. Since the clinical manifestation of dental erosion does not occur until gastric acid has acted on the dental hard tissues regularly over a period of several years, dental erosion caused by intrinsic factors has been observed only in those conditions which are associated with chronic vomiting or persistent gastroesophageal reflux. Examples of such conditions are listed in Tables 2 and 3.

Bulimic eating disorder is the underlying cause in most cases of dental erosion due to chronic vomiting. Recent studies suggest that approximately 90% of bulimic patients are affected by dental erosion.¹⁶ Other possible causes of long term regular vomiting resulting in dental erosion are disorders of the alimentary tract, metabolic and endocrine disorders or medication side effects (Table 2).

Another possible etiologic intrinsic factor of dental erosion is persistent gastroesophageal reflux (GOR). GOR is the movement of stomach acids through the lower esophageal sphincter. In healthy individuals, small amounts of gastric acids reflux into the esophagus. This physiological GOR usually occurs after eating and may be associated with eructation. In healthy people, most of the refluxate is returned to the stomach by

Table 2 Potential causes of vomiting ^{20,21}		
Disorders of the alimentary tract:		
 chronic gastritis peptic ulcer intestinal obstruction 		
Neurologic disorders:		
 migraine headaches benign recurrent vertigo diabetic or alcoholic polyneuropathia 		
Metabolic or Endocrine disorders:		
 uremia hyperparathyroidism diabetic ketoacidosis adrenal insufficiency hypo-hyperparathyroidism 		
Psychosomatic disorders:		
 eating disorders (bulimia, anorexia) stress induced psychogenic 		

Table 3

Causes of oastroesophaaeal reflux and reaurclitation20.21.22.23

Incompetence of the gastroesophageal sphincter.

Idiopathic

vomiting

- impairment of sphincter
- neurohumoral induced decrease of gastroesophageal sphincter pressure
- destruction of sphincter by surgical resection
- Increased intraabdominal pressure:
- obesity
- pregnancy
- Increased Intragastric volume:
- after meals
- pyloric spasm
- obstruction due to peptic ulcer
- gastric stasis syndrome

PROSTHODONTICS



FIGURE 4 Forty six-year-old male with Gastroesophageal reflux; A&B Dental erosion of maxillary and mandibular anteriors;



FIGURE 4 C Occlusal view of palatal erosion.

the peristalsis stimulated by swallowing.¹⁷ It is estimated that 60% of the population suffer from this phenomenon at some stage of their lives. If the clearance mechanisms cannot return the refluxate to the stomach and the symptoms become chronic, the condition is known as pathological GOR or GOR disease (GORD). In some patients, the refluxate breaks through the lower and upper esophageal sphincter and oral regurgitation occurs. Oral regurgitation may cause severe damage to the dentition¹⁸ (Figures 4A, B). Causes of gastroesophageal reflux and regurgitation are listed in Table 3. Often the erosion is most severe on palatal tooth surfaces, but other surfaces may also be affected when the gastric contents are chewed or kept in the buccal sulci before reswallowing.

PATHOGENESIS

Since the critical pH of dental enamel is approximately 5.5, any solution with a lower pH value may cause erosion, particularly if the attack is of long duration and repeated over time. Saliva and the salivary pellicle counteract the acid attacks, but if the challenge is severe, a total destruction of the tooth tissue follows. Erosive lesions are seen as characteristic demineralization patterns within the enamel. In dentine, the first area to be affected is the peritubular dentine. With progressing lesions, the dentinal tubules become enlarged but disruption is also seen in the intertubular areas. If the erosion process is rapid, increased sensitivity of the teeth is the presenting symptom. However, in cases with slower progression, the patient may remain asymptomatic even though the whole dentition may become severely damaged.19

CONCLUSION

The interrelationship of the four modes of tooth wear and individual susceptibility influence the degree of tooth wear. Recognition of the multifactorial nature of tooth wear is the first step in man-

Astracaine°

Internet hydrocentoe on a proportine microcentry THERAPEUTIC CLASSIFICATION Local Anesthetic for Dental Use INDICATIONS AND CLINICAL USE ASTRACAINE (articaine hydrochloride) is indicated to infiltration anesthesia and nerve block anesthesia in clinical dentistry. CONTRAINDICATIONS Articaine hydrochloride is contraindicated in patients with a known hypersensitivity to local anesthetics of the amide type. As with a lit vasoconstrictors, epinephrine is contraindicated in hypertension, thyrotoxicosis, or severe heart disease, particularly when hachycardia is present. Local anesthetics should no be used in severe shock on that block. They should also not be used when there is inflammation or sepsis in the region of the proposed injection. WARNINGS RESUSCITATIVE EQUIPMENT AND DRUGS SHOULD BE

IMMEDIATELY AVAILABLE WHEN ANY LOCAL ANESTHETIC IS USED. As with other local anesthetics, articaine hydrochloride is capable of producing methe moglobinemia. This has been observed with epidural anesthesia, but not when used as directed in dental procedures. Methemoolobinemia values of less than 20% usually do not produce any clinical symptoms. The usual clinical signs of methemoclobinemia are cvanosis of the nail beds and lins. Although the possibility of methemoglobinemia occurring in dental patients is extremely rare it can be rapidly reversed by the use of 1-2 mg/kg body weight of methylene blue administered intra-venously over a 5-minute period. Because ASTRACAINE contains a vasoconstrictor, it should be used with extreme caution in patients receiving drugs known to produce blood pressure alterations (for example MAO inhibitors, tricyclic antidepressants, phenothiazines) as either severe and sustained hypotension or hypertension may occur. PRECAUTIONS General The safety and effectiveness of local anesthetics depend upon proper dosage, correct technique, adoquale precautions and readiness for emergencies. THE LOWEST DOSE THAT RESULTS IN EFFECTIVE ANSTHESIA SHOULD BE USED TO AVOID HIGH PLASMALEVELS AND SERIOUS UNDESIRABLE ADVERSE EFFECTS. INJECTIONS SHOULD BE MADE SLOWLY, WITH FREQUENT ASPIRATIONS BEFORE AND DURING THE INJECTION. If blood is aspirated, the needle should be relocated. Tolerance varies with the status of the patient. Debilitated or elderly patients, acutely ill patients, and children should be given reduced doses commensurate with their age and physical status. Use In cy Safe use of articaine hydrochloride in pregnant women has not been established, however, animal studies have not demonstrated teratogenic or embryotoxic effects. Nursing Mothers Articaine hydrochloride is rapidly metabolized and eliminated and is therefore unlikely to be transferred to the mother's milk. Patients with Special Diseases and Conditions ASTRACAINE contains a vasoconstrictor and should therefore be used with caution in the presence of diseases which may adversely affect the patient's cardiovascular system. The drug should be used with caution in persons with known drug sensitivities. ASTRACANE contains sodium metabisulfite. Sulfates may cause allergic reactions in susceptible people. The prevalence of suffite sensitivity in the general population is unknown and probably low, but it is seen more frequently in patients with bronchial asthma. Reactions can include anaphylactic symptoms and life-threatening or less severe asthmatic episodes. Many drugs used during the conduct of anesthesia are considered potential triggering agents for familial malignant hyperthermia. It has been shown that the use of amide local anesthetics in malignant hyperthermia patients is safe. However, there is no guarantee that neural blockade will prevent the development of malignant hyperthermia during surgery. It is also difficult to predict the need for supplemental general anesthesia. Therefore, a standard protocol for the management of malignant hyperthermia should be available. Drug Interactions Serious cardiac arrhythmias may occur il preparations containing a vasoconstrictor are employed in patients during or following the administration of chloroform, halothane, cycloproprane, trichloro-ethylene or other related agents. Caution should be exercised when administering articaine hydrochloride con-comitantly with other medications which are potential producers of methemoglocomitantly with other medications which are potential producers of methemoglo-bin (e.g. suphonamides). ADVERSE REACTIONS Reactions to ASTRACAINE (articaine hydrochloride) are characteristic of those associated with amide-type local anesthetics. Adverse reactions may result from high plasma levels due to ive dosage, rapid absorption or inadvertent intravascular injection, or may result from a hypersensitivity, idiosyncrasy or diminished tolerance on the part of the patient. Such reactions are systemic in nature and involve the central nervous system and/or the cardiovascular system. Central Nervous System CNS manilestations are excitatory and/or depressant, and may be characterized by nervousness, dizziness, blurred vision and tremors, followed by drowsiness, convulsions, uncon-sciousness and possibly respiratory arrest. The excitatory reactions may be very brief or may not occur at all, in which case, the first manifestations of toxicity may bedrowsiness, merging into uncorrectousness and respiratory arrest. Cardiovascular System Cardiovascular reactions are depressant, and may be characterized by hypotension, myocardial depression, bradycardia and possibly cardiac arrest. Allengte Allengte reactions are characterized by cutaneous lesions, unicaria, edema or anaphylactoid reactions. The delection of sensitivity by skin testing is of doubiful value. Swelling and persistent paresthesia of the lips and oral lissues have been reported after blocking the interior alveolar nerve. FOR SYMPTOMS AND TREATMENT OF OVERDOSAGE PLEASE REFER TO THE PRODUCT MON-GRAPH DOSAGE AND ADMINISTRATION As with all local anesthetics, the dosage varies and depends upon the area to be anesthelized, the vascularity of the tissues, the number of neuronal segments to be blocked, individual tolerance and the lechnique of anesthesia. The lowest dosage needed to provide effective anesthesia should be administered.

	ASTRACAINE 4% FORTE and ASTRACAI		
Procedure	Volume (mL)	Total Dose (mg)	
infiltration	0.5-2.5	20-100	
nerve block	0.5-3.6	20-144	
oral surgery	1.0-5.4	40-216	
	the second		

Adults Its recommended that the disage should not exceed 7 mg/kg bodyweight in adults and in general the maximum total dose should not exceed 500 mg (12.5 mL or 7 cartridges). Children Dosages inchildren should be reduced commersurate with their age and weight. Experience in children younger than 4 years of age has not been documented. The dosage should not exceed 5 mg/kg body weight in children between the ages of 4 and 12. Stability and Storage Recommendations Store a controlled room temperature (15.30°C). Protect from light. Do not use if solution is pinkish or darker than slightly yellow or if it contains a precipitate. ASTRACANE solutions are without preservative and are for single use only. Discard unused portion. AVAILABILITY OF DOSAGE FORMS ASTRACAINE 4% FORTE (articaine hydrochloride 40 mg/mL and epinephrine injection 1:00.000) and ASTRACAINE 4% (articaine hydrochloride 40 mg/mL and epinephrine injection 1:200,000) are available in dental cartridges of 1.8 mL in boxes of 50. Product Monograph available puor request.

1 boxes of 50. Product Monograph available upon request.
Alter Phomee Inc., Mississenge, Coloride LAY 1M4

92 ORAL HEALTH • OCTOBER 1999

PROSTHODONTICS

agement, as failure to appreciate this may lead to inappropriate management and ultimate failure of restorative therapy. The second part of this publication will discuss the management of tooth wear. Treatment planning strategies, as well as case presentations will be presented.

Dr. Effrat Habsha, DDS, completed her DDS and Prosthodontic training at the University of Toronto. She is currently researching the effects of smoking on



osseointegration. She is staff prosthouontist at Mount Sinai Hospital, an Associate in Dentistry, University of Toronto. Her practice is limited to prosthodontics and implant dentistry in Toronto.

Oral Health welcomes this original article.

Part II will appear in our November 1999 issue of Oral Health.

REFERENCES

- Imfeld, T. Dental erosion. Definition, classification and links. Eur J Oral Sci., 104:151-155, 1996.
- Smith, B.G.N and Knight J.K. An index for measuring the wear of teeth, Br. Dent J., 156:435-436, 1984.
- Dahl, B.J., Carlsson, G.E., and Ekfeldt, A. Occlusal wear of teeth and restorative materials. Acta Odontol Scand., 51:299-311, 1993.
- 4. Johansson, A., and Ridwaan, 0. Identification and Man-

agement of tooth wear. Int J Prosth., 7:506-515, 1994. Grippo, J.O. Abfractions: A new classification of hard tissue lesions of teeth. J Esthet Dent, 3:14-19, 1991.

- Smith, B.G, Some facets of tooth wear. Ann R Aust Coll Dent Surg., 11:37-51, 1991.
- Zipkin, I., McClure, F.J. Salivary citrate and dental erosion. J Dent Res., 28:613-626, 1949.
- Zero, D.T., Etiology, dental erosion-extrinsic factors. Eur J Oral Sci. 104:162-177, 1996.
- Petersen, P. E. and Gormsen, C. Oral conditions among German battery factory workers. Community Dent Oral Epidemiol., 19-.104-106, 1991.
- Centerwall, B.S., Armstrong, C.W., Funkhouser, G.S., Etzay, R.P. Erosion of dental enamel among competitive swimmers at a gas-chlorinated swimming pool. Am J Epidemiol., 123:641-647, 1986.
- Eccles, J.D., Jenkins, W.G. Dental erosion and diet. J Dent., 2:153-159, 1974.
- Jarnes, P.M.C., Parfitt G.J. Local effects of certain medicaments on the teeth. Br Med J 2:1252-1253, 1953.
- Smith, B.G.N. Tooth wear: aetiology and diagnosis. Dent Update, 16:204-212,1989.
- Giunta, J.L. Dental erosion resulting from chewable vitamin C tablets. J Am Dent Assoc, 107:253-256, 1983.
- Bhatti, S.A., Walsh T.F., Douglas, W.L. Ethanol and pH levels of proprietary mouthrinses. Comm Dent Health, 11:71-74, 1994.
- Scheutzel, P. Etiology of dental erosion-intrinsic factors. Eur J Oral Sci. 104:178-190,1996.
- Dodds, WJ. The pathogenesis of gastroesophageal reflux disease. AJR 151:49-56, 1988.
- Bartlett, D and Smith, B. Clinical investigations of gastro-oesophageal reflux: Part 1. Dental update., 205-208, 1996.
- Meurman, J.H., ten Cate, J.M. Pathogenesis and modifying factors of dental erosion. Eur J Oral Sci. 104:199-206, 1996.
- Clearfield H.R., Roth, J.L.A. Anorexia, nausea, and vomiting. In: Berk J.E., ed. Bockus Gastroenterology, 4th edition. Vol. 1. Philadelphia: WB Saunders, 1985:48-58.
- Friedman, L.S., K.J of Internal Medicine, 12th edition. New York: McGraw Hill, 1991:251-256.
- Goyal, R.K. Diseases of the esophagus. In Wilson, J.D. et al., Harrison's Principles of Internal Medicine, 12th edition. New York: McCiraw I-Ell, 1991:1222-1229.
- Ouyang, A, Cohen S.Heartburn, regurgitation and dysphagia. In Berk, J.E., ed. Bockus Gastroenterology, 4th edition. Vol. 1. Philadelphia: WB Saunders, 1985:59-64.

